Panse Consulting
EHQiﬂEEfS Pvt. Ltd. (Environment Consultants)

(@77 Vater, Creat .._/qu’e




Panse Consulting
Engineers Pvt. Ltd. (Enviconment Consuhiants )

Water and Waste Water Treatment is

Ouz Qerztitqf

Panse Consulting Engineers Pvi. Lid. is an Indian owned
engineering company specialising in the fields of water and
wastewater lreatmenl, embracing environmental and chemical
engineering applications.

Panse Consulting has developed a strong reputation for technical
development in he waler and wastewater industry by pioneering
and developing systems, methods and equipment designs
relaling to more efficient procedures and practices being
implemented through projects in India and abroad.

We provide slate-of-the-art equipment for municipal and industrial
water and wastewater treatment. The main focus is liquid/sclid
separation in general and headwork's equipment in particular. The
company is based in Pune and has strong management with
combined 18 years' experience in engineering field .Our range of
the water treatment plant are manufaciured as per the latest
technologies and in varied specification.




-1 .
_bdF(?fL'GS’
we offer

« Manulaciuing of ETR/STP/WTP equipment's
Tumkey projects in STPETPWTP

« Environmental engingenng semvices

« Consenl work

« Operalion and mainlenance services

« Environmental audils

+ Sohd waste management

= Feasibility

- Rainwater harvesting

» Swimming pool filters

« Ultra filtration

Our
/onaucif

+ Package STP/Package ETP /Package WTP
+ Biogas plant - For Industrial effluents

{ Sewage / Gobargas plant
+ R.O. system
« Air Holding Equipments
Scrubbers / Ducls / Stacks .

27, -k
t"-x o

- g 4
.W’MDJH.



Our company offers complete solulion for Sewage Water Treatment
Plants and Recycle. The Sewage from the residential and
commercial buildings is trealed for reduction in BOD, COD & TSSin
order to comply with the poliution control board standards or
disposal, gardening.

The sewage treatment plants are based on the Latest MBBR
treatment followed by clarification by a tube settler. The clarified
waler is then further fillered in Sand Filter and Activated Carbon Filter
for removal of organics. The filtered water from ACF is then
chlorinated & stored in the treated water tank.

These sewage treatment plants are available in RCC constructed
designs for commercial and residential buildings as well as Mild
Steel FRP Lined and Fiber constructed tanks for easy installation and
commissioning.

Package Sewage treatment systems are available from 10 M3 per
day to 200 M3/day and more...Water thus obtained can be used for
gardening, flushing, carwashing, etc. etc.




Dackaged

ETP

Panse Consullants offers an vatious range of Effiuent
Treatment Plants for racycling of wastewater to reduce
walet demand, The comprefiensive freaiment solution
works @t various levels and Involvas various physical,
chemical, blologlcal and membrane processes, We also
provide effluent treatment solutions for various types of
Industrial waste water,

PROCESS
Ovezmew

These systems Include physico-chemical treatment,
blological treatment, tertlary treatment and membrane
geparation process {o achieve the zero-discharge
slandards lald by statutory authority, We provide innovative
and economical syslems for waste from industries fike
chemicale, drugs, pharmaceutical, refineries, dairy,
automoblies & textlle food ete,

prs i1,

o ‘.fl:-“q

Screening/ Grit chamber: To remove floatable matter and sand, grit, stones in

raw effluent.

Oil & grease trap: To remove floatable oil and grease from raw effluent.

Primary treatment: Includes chemical treatment

(coagulation, flocculation, neutralization) and solid-liquid separation for

reroval of suspended solids.

® Secondary Treatment : Includes biological treatment for

reduction of BOD/COD and solid-liquid separation.

Biological treatment can be aerobic or anaerobic depends

on quality of raw effluent. Aerobic- ASP
(Activated Sludge Process),
MBBR/FAB
(Moving Bed Bioreactor/ Fluidized AeratedBioreactor)
® Tertiary Treatment : Sand and carbon filtration for
removal of suspended solids and organic matenal.
® Advanced Technology : Ozonation




Air Pollution

Contzol 5 ystems

We supply a wide range of air pollution control equipments system
slack monitoring. All the products are manulaclured according o
the quality siandards. Again, these systerns are availlable in
standard specilications as well as we can custormize  them
according to the needs and specilications of the clients, We are
providing a wide range of air pollulion control systern which
includes cyclone dust collectors, mulli cyclone dust collectors, bag
fillers and wet scrubbers, air scrubbers.elc.

Cutnkey

projects

We render to turnkey projects pertaining to engineering,
fabrication, erection, commissioning of wastewater treatment
plants. The solutions are developed according to the pollution
control guidelines enforced for commercial and industrial
establishments. The systems are manufaclured using stainless
steel, mild steeland FRP in accordance with quality standards.

Raoamz Os'mos'is’

System

The Reverse Osmosis process uses a semi-permeable membrane
to separate and remove dissolved solids, organics, pyroxene,
submicron colloidal matter, viruses, and bacteria from
walter. The process is called "reverse" osmosis since it requires
pressure to force pur water across a membrane, leaving the
impurities behind. Reverse Osmosis is capable of removing 85%-
99% of the total dissolved solids (TDS) and 99% of all bacteria, thus
providing safe, pure water.



2O /Ozoviz)e

the systems below

« Commercial reverse osmosis « Ultra fine filtration
« Ultraviolet sterilizer - Reverse osmosis module

Our
%/zique deatuzes

+ Quality confirmed products
« Compelitive pricing

+ Wide distribution network

+ Easy payment oplions

« Strong Workforce




Our
/Qza;figiom Clientele

T =
-

ap BEHRee | | +*]1e0 100 e .@ _——

asianpaints GOOD, BETTER. BEHR. c I s c o " s e

3 Q) vuFlon | | € gnourance )
& Pomplete Solutions
PIAGGIO' -- ]

e &
ez BoC | | Qxer

B QUALITY
kh;ﬁ:{.ﬂli;ﬂ SMS Bharali Shipyard Limited

S| | P |8 || DD
; EVA ENVI
Silver Jubilee Motors Mahindra SEVA LEVIRD b, A u
£
:
WIPRO E
Apphping Thought 3
Office Add. : Branch Off. : ol
88 [ 1 Pooja Niwas, Atreya Society, Plot No. - 5, Vishakha Building,
Kothrud, Pune - 38 Tarangan, Palshi Road,
Panse consulting Telefax : 020 - 2539 7371 ; Shirwal, Satara : 412801
Engineers Pvt. Ltd. E-mail :pahs'ecunsul:anls@gmail.cum Web Site : www.panseconsultants.com

| Environment Consultants | e

-,-_Laug‘hl "L*FQJ




